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BASIC
RECOMMENDATIONS

1)MICROVASCULAR DX

KNOW YOUR
CHOLESTEROL

alF

“Let me know when I get healthy,
so I can stop eating vegetables.”

Lifestyle modification, dietary changes, exercise,

weight loss/ lifestyle clinics referrals
Smoking cessation

Antiplatelet therapy

BP control ( CHEP)
Statin therapy LDL < 1.8
Tight DM control HbAlc <7

Tx sleep apnea- CPAP
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CENTRAL ILLUSTRATION: Approach to the Use of Antithrombotic Ther-
apy for Secondary Prevention After Ischemic Stroke

Secondary stroke prevention
after the acute phase

Head and neck vessel
imaging

ECG / Cardiac monitoring

TTE/ TEE

No evidence of
cardioembolism or large
artery atherosclerosis
MRI/CT: small (<20mm)
subcortical infarct

Cryptogenic
stroke?

Carotid
stenosis >50%

Carotid
stenosis <50%

Vertebral
artery disease

AF /atrial flutter

Moderate-to-severe
mitral stenosis

Prosthetic heart
valve

Cardiomyopathy

Small Vessel Disease

Presence of PFO

DAPT (aspirin + clopidogrel) for 90 days followed by long-
term antiplatelet monotherapy

CEA favored over CEA: Aspirin monotherapy prior to
CAS, especially in and after procedure

those older than CAS: DAPT (aspirin + clopidogrel)
70 years at least 30 days after procedure

Long-term antiplatelet monotherapy

Long-term antiplatelet monotherapy
(No data to support endovascular revascularization)

Long-term oral anticoagulation: DOACs favored over VKA

Long-term oral anticoagulation with VKA (INR 2.0-3.0)

Mechanical valve: Long-term oral anticoagulation with VKA
(INR 2.5-3.5)

Bioprosthetic (mitral): Anticoagulation with VKA (INR 2.0-
3.0) for 3 months followed by antiplatelet therapy
Bioprosthetic (aortic): Antiplatelet therapy

Intracardiac thrombi: Anticoagulation with VKA (INR 2.0-
3.0) for 3 to 6 months

No intracardiac thrombi: Antiplatelet therapy favored over
anticoagulation

Long-term aspirin monotherapy
Alternatives: clopidogrel, aspirin-dipyridamole

Long-term antiplatelet monotherapy

PFO closure for patients <60 y/o in combination with
antiplatelet therapy

Del Brutto, V.J. et al. J Am Coll Cardiol. 2019;74(6):786-803.




. severity of early

‘disease, including a subgroup with
previous nonlacunar ische varoxaban (2.5 mg twice daily) to low-dose
aspirin (100 mg daily) is more effective than aspirin alone in reducing the rate of stroke, but also causes
more major bleeding (8)




DOAC indicates direct oral anticoagulant;
ESUS, embolic stroke of undetermined
source; od, once daily; TIA, transient
ischemic attack; and VKA, vitamin K
antagonist.

*

Patients with TIA and mild ischemic stroke.

.'.

Lowering coagulation Factor Xl levels using
an antisense oligonucleotide or inhibiting
activated Factor XI.

1

Timing of initiation of anticoagulation after
ischemic stroke depends on size of brain
infarct/stroke severity and other factors.

Cause of Ischemic
Stroke

Arterial disease (eg,
atherosclerosis)

Cardiac disease (eg,
atrial fibrillation)

ESUS

Timing After Stroke Onset
Acute

Antiplatelet therapy: aspirin +
clopidogrel, or aspirin

Research? Aspirin +
ticagrelor? DOAC % aspirin?
Lower Factor Xl

Anticoagulation (DOAC or
VKA)

Antiplatelet therapy (as per
arterial disease)

Research? Aspirin +
ticagrelor? Lower factor Xl

Long-Term

Antiplatelet therapy: clopidogrel,
or aspirin + extended release
dipyridamole, or aspirin

Research? Rivaroxaban 2.5 mg
BID + aspirin 100 mg od?
cilostazol + aspirin or clopidogrel?
Lower Factor Xl

Anticoagulation (DOAC or VKA)

Antiplatelet therapy (as per
arterial disease)

Research? Rivaroxaban 2.5 mg
BID + aspirin 100 mg od

Antithrombotic Therapy for Stroke Prevention What’s New? CirculationVolume 139, Issue 9, 26 February

2019; Pages 1131-1133


https://www.ahajournals.org/doi/full/10.1161/CIRCULATIONAHA.118.036656
https://www.ahajournals.org/doi/full/10.1161/CIRCULATIONAHA.118.036656
https://www.ahajournals.org/doi/full/10.1161/CIRCULATIONAHA.118.036656
https://www.ahajournals.org/doi/full/10.1161/CIRCULATIONAHA.118.036656
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* after discussion b d on Rivaroxaban for stroke
prevention secondary to sig ant wallmotion abnormalities with pooling of blood in
apex.
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* Spironolactone

® Pantoprazol 40mg daily







® Discussion point when is tripl ; e possible.

® Risk - Benefit
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cardioe associated with higher
mortality .

* Long-term prevention of stroke recurrence, dual antiplatelet therapy (DAPT) with aspirin
plus clopidogrel has not demonstrated benefit and led to significantly increased
hemorrhagic complications
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“To prevent a stroke, take one Aspirin
every day. Take it out for a run, then
take it to the gym, then take it for a
bike ride...”
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